
SH056
INCLINE/SHOULDER SMITH PRESS



4

5

7

8

9

3

10

15

16

17



3



4



5

Parts List

1 Left side stand 1 29 Longitudinal guide rod 2

2 1 30 rotary shaftφ25.4×130×M1 1

3  Left tower leg 1 31 Pin shaftφ18.2×95 2

4 Right tower leg 1 32 Pin shaftφ18.2×φ10.2×173 1

5 Left sliding rack 1 33 Washerφ16×φ5×2 2

6 Right sliding rack 1 34 Air spring 1

7 Left suspension frame 1 35 Cushion 1

8 Right hook bracket 1 36 Barbell plate bar 2

9 Lower connecting frame 1 37 Footrest 1

10 Upper connecting frame 1 38 Rubber Foot 3

11 Limit frame 2 39 Adjustable Stopper 1

12 Scaffold handle; 2 40 End CapPT60×120×2.5 4

13 Slider Rack1 1 41 pipe plugφ25×4.0 2

14 Back cushion support 1 42 pipe plugF38 2

15 Seat cushion adjustment frame 1 43 Plug RT50×100 2

16 Fixed rack 1 44 Bumper 4

17 Back cushion adjustment frame 1 45 Rubber matφ75×φ48×30 2

18 Slider handle bracket 1 46 cushionΦ55×Φ31×20 4

19 Connecting frame 1 47

Item No Item NoDescription QTY Description QTY

Rubber matφ55×φ25×26 4

20 Crosshead 2 48 Rubber Sleeve 2

21 Power rack 2 49 glovesSTφ30×φ37×180 2

22 Slider Rack2 2 50 glovesSTφ24×φ31×315 1

23 Left guard rail; 1 51 glovesφ24×φ31×140 1

24 Right guard rail; 1 52 2

25 left cover plate 1 53 Spacer φ17×10.5 2

26 Right cover plate 1 54 Back Pad 1

27 Scratch-proof board 1 55 Long elastic pin 1

28 Longitudinal guide rod 4 56 Springφ1.5×φ13.5×51 3

Right side stand

hollow tube sheathRT50×100-口30×70



6

Parts List

57 Lock nutM20×1.5×18 3 84 Soket Head Cap Screw M8×20 1

58 chain link; 2 85 Soket Head Cap Screw M8×55 4

59 Sleeveφ25×φ12.2×13 4 86 Soket Head Cap Screw M8×60 1

60 Bronze bearings φ38×φ25.4×18 2 87 Socket Head Cap Screw M10×20 8

61 Small linerφ16×φ8×8 2 88 Socket Head Cap Screw M10×25 16

62 Reed Nut M5 8 89 Socket Head Cap Screw M10×35 4

63 Aluminum end capφ32.5×7 2 90 Socket Head Cap Screw M10×65 4

64 Aluminum plug plateφ42.9×6 6 91 Socket Head Cap Screw M10×70 8

65 Aluminum capφ39.5×φ32.8×19 2 92 Socket Head Cap Screw M10×75 10

66 Aluminum capφ32.5×φ26×19 2 93 Socket Head Cap Screw M12×30 4

67 End coverφ38×6 6 94 Socket Head Cap Screw M12×90 2

68 Snap Springφ48 2 95 Socket Head Cap Screw M5×10 8

69 2 96 Button Head Cap Screw M6×10 12

70 2 97 Button Head Cap Screw M6×12 2

71 8 98 Flat Head Cap Screw M6×30 2

72 4 99 Flat Head Cap Screw M6×16 2

73 Bearing6005-2Z 4 100 Flat Head Cap Screw M10×20 2

74 Circlips for Hole φ40 8 101 Flat Head Cap Screw M10×30 6

75 Circlips for Hole φ47 4 102 Socket Set Screw M5×6 8

76 Flat Washer φ4.5×φ9×0.8 4 103 Socket Set Screw 2

77 Flat Washer φ9×φ16×1.6 11 104 Socket Set Screw M8×6 10

78 Flat Washer φ11×φ20×2 68 105 Cross Recess Head Screw M5×60 8

79 Flat Washer φ13.5×φ24×2.5 8 106 Nylon Lock Nut M4 2

80 Spring Washer φ10 28 107 Nylon Lock Nut M8 6

81 Soket Head Cap 

Item No Item NoDescription QTY Description QTY

Screw M4×25 2 108 Nylon Lock Nut M10 18

82 Soket Head Cap Screw M6×15 2 109 Nylon Lock Nut M12 2

83 Soket Head Cap Screw M8×15 2 110 Hex Nut M6 2

Aluminum retaining ringφ47×φ33.5×19

Aluminum retaining ringφ40×φ26.8×19

Linear Motion Bearingφ40×φ25×58

Linear Motion Bearingφ47×φ30×68



7

Exploded View

27

101

88

67

80

50

4

28

64

36

44

4764

45

21

38

78

46

4

29

101

38

67

105

92

40

62

75
46

75

96

72

23

22

80
78

72

80
78 91

78

85

77

87

104

9

107
77

104

88

80
78

11

48

108

2

78

78
43

90

16

88
80

37

78

92
34

78
92

41

5455

39

96
24

1

7

108

3

78

5

95

95

80

10

78

26

13

101

25

67

88

79
79

101

78

67

78 94

108

42

89
59

31

57

68

56

74

71

44

99

64

65

69

73

100

6 63

82

49

104

74
102

94

79

59

12

33

73

59

79

71

1218

70

5

76

76

51

106

17

19
59

81
89

109

20

70
102

94

78

66

61

98

41

78
108

60
14

92

110

52

61

98
66

79

53

102

48

83

93
78



8



9



10

STEP 1
Item No Item NoDescription QTY Description QTY

1 Left side stand 1 78 Flat Washer φ11×φ20×2 14

2 1 80 Spring Washer φ10 14

9 Lower connecting frame 1 87 Socket Head Cap Screw M10×20 8

13 Slider Rack1 1 88 Socket Head Cap Screw M10×25 6

22 Slider Rack2 2

Right side stand



11

STEP 2
Item No Item NoDescription QTY Description QTY

14 Back cushion support 1 78 Flat Washer φ11×φ20×2 4

16 Fixed rack 1 80 Spring Washer φ10 4

34 Air spring 1 88 Socket Head Cap Screw M10×25 4

77 Flat Washer φ9×φ16×1.6 1 107 Nylon Lock Nut M8 1



12

STEP 3

Item No Item NoDescription QTY Description QTY

3  Left tower leg 1 90 Socket Head Cap Screw M10×65 4

4 Right tower leg 1 91 Socket Head Cap Screw M10×70 8

10 Upper connecting frame 1 92 Socket Head Cap Screw M10×75 6

78 Flat Washer φ11×φ20×2 32 108 Nylon Lock Nut M10 14

80 Spring Washer φ10 4



13

STEP 4

Item No Item NoDescription QTY Description QTY

5 1 47 4

6 1 77 8

21 2 79 4

28 4 85 4

36 2 93 4

44 2 107 4

45 2

Left sliding rack Rubber matφ55×φ25×26

Right sliding rack Flat Washer φ9×φ16×1.6

Power rack Flat Washer φ13.5×φ24×2.5

Longitudinal guide rod Soket Head Cap Screw M8×55

Barbell plate bar Socket Head Cap Screw M12×30

Bumper Nylon Lock Nut M8

Rubber matφ75×φ48×30



14

STEP 5
Item No Item NoDescription QTY Description QTY

35 1 78 6

37 1 92 4

54 1 108 2

Cushion Flat Washer φ11×φ20×2

Footrest Socket Head Cap Screw M10×75

Back Pad Nylon Lock Nut M10



15



16



17




